e

MIELA JIdOTdET

SINIOL TVEHIAING ONV IHMOIINS 'LIVHS HITTIJOUd, — 1-11 JUNDLI

120




BOO"TT

B00°TT

|00°TT

BOD'IT

800" TT

8OO TT

EI0° 1T

EI0°TT

E10°TT

800" 1T

g00° 1T

900" TIT

200" 11

900" TIT

000" TT

ET0°TIT

FIO°TT

d0HD

Feowomoma

sjxoddng SurIeag JI83U20 t 1a0edsg

v+ ioddng Suraeog I23UI0 fHutysng

Tauul .uuannzw Huyaeag Jajua) ' ISYSBMITLI

«++sqqoddng Sujaesd J23us) 'Jo0leINSUL

i jroddng Supaeed JXejua) ‘JAIUSEAIRTI

s+ rq rpddng Suprsag J83iusd ‘ INUNDIOT

- cafuerg uoruedwo) s3jua] ‘iTod

»safperg wvoruedwol ISjuUa] fIBYSEAHDIOT

c+pfuerd uotuwEdwo] J23ua] !t royseMlerd

radEay

ad @R En

JuoIg

i gprawag jJoddng Isjual ‘pPIaTtus
ceeerss - gupasag dojued ‘3Joddng
seesesgyravag A93uUa) ‘Iaojernsul
cev e apddng aajuan fHurseadg

‘Suypaeag jaoddng Jajusd ‘PIITUS

creorgarradosg juoag fJUTOM PUE FIEUS

vewsrrssarneses s gaqman fafueld

«eee-gppradoad Jesy ‘Siurer pur 1Je(S

HNYH LHVd

FE

£E

ot

|1

0e

6%

82

LG

92

SE

Fe

£C

oo

18

0

6T

81

ATH

PIOTIL

030°IT

0E0'IT

020" TT

0g0 " TT

GEO'TT

SE0CTT

0F0°TIT

LED'TT

LEOCTT

LEDTTIT

BED'TT

HEO°TT

CEO'TL

FIOTT

FIO'TT

SFOTT

d10Ud

»+ fpog o1 afuepj uwopuedwol JIEIH ‘31049

seseerscesedes sypnedno) JE8Y ‘odueTd

«= s gfuerd wvoruedwo)d Jeoy 'JSUSTAIETL

r++r+ajueTd motnedwo) JAvay ‘UTd I83300

]

afuvrg uwotuedwo) JEay fIny
............_q._“—n.m 1uyor .ha?ﬂU
serreco o Apog JUTEr C3SHSED

<= e qupyusuadmoe; fBuradg

TR RN SRR R R R AR . |
..r-.............-Hvﬂ.m.ﬂb__..H.MH_...Hﬂ”_H_
rerana s g IaTOY PUE .H.—.-..mm

‘go3ing Supasjua] juier ‘Huradsg

,mnmhmucmu jutor fATQUassy uoling

..-...-.1......---..u.....rrlr.u.-.H._.uﬂhv nhﬂum

-aFeys JIoflodoad Jesy f IsUSURANDOT

cressereqypyg Jarredodd Aved AN

............--..-..............MHME.J“HU .T..H.m H.Q_Um

HRVH LU¥d

MIIA FAOTAXT - SLNIO[ TYSHAAINDG ANV LHOdLNS fLIVHS HITIAJ0Ed — T-1T THNDIL

LT

a1

ST

FI

El

&L

IT

01

AZd

121




i PROPELLER or DRIVE SHAFT

BODY STYLES

i. FIGURE PART : z &

. A i = m

ROUP, PART MNAM D RIPTION MODEL “‘ : | Z = e
NUMBER GROUP, E and DESCRIPTIO HUMBER ELS : % 5 % § _
- In] = = -

| 1| z2]a]ls] s

|

| 11.000 - PROFPELLER SHAFT AND UNIVERSAL

! JOINTS-FRONT

] 11-1-20) Shaft and Joint, Std. Trans...... ..ot nans 201760 | All ( 1} 1) 1] 1

‘: Shaft and Joint, Overdrive Trans............. 202100 | 492,495,496 i 1} 1| 1

' Bolt, 3/8"-24 x 1 1/16" Hx. Hd...... eereeas | 201857 | All 4( 4| 4| 4| 4

i ' Lockwasher, 3/8" Med................ e e 182 | All 4| 4] 4| 4| 4

i Hut, "3/ BaBa HX. ... uae:iosnnmaninnsansnsa 201859 | All 4 4 4] 4] 4

11.002 - PROPELLER SHAFT AND YOKE-FRONT

Shaft and Yoke, Btd. Trans......... Y ey R T 201762 | A1l 1| 1| 1 .1 1

Shaft and Yoke, Overdrive Trams.....,......... | 202101 492,485,496 1] 1 1| 1

11.004 - PREOPELLER SHAFT COMPANION . [«

i FLANGE-FRONT

]

] 9.1-34 | Flange, TranS ... .. ccccunsrrasasarncrnnnnsnnss 201803 | All 1) 1 1] 1 1 i
9-.1-35 Flatwasher , 49/64" x 1 1/2" x 3/32"........ 201342 | All 1| 1 1] 1} 1 |
9.1-36 Lockwasher, 3/4" MOd. ... eoeceesisarnnnnes 336 | All 1| 1| 1] 1| 1 -
9-1-37 Hut, b I - fo. | 201341 | A1 i 1f 1| 1} 1

11.006 - PROPELLER SHAFT CENTER SUPPORT
BEARING
11=1-22 | Bearinf. ... arerrrsatascrann P o £ T P e o 201038 | ALl 1] 1| 1} 1) 1§
11-1-21 | Shdeld; Fronl..... .. cacicisncsnasiasctnssrns 201040 | ALY 1( 1 1} 1} 1
11-1-25| Shield, Rear....... P 201041 | All 1 1} 1} 1] 1
11=1=23 | Insulator...... B R B o 00 e & O O AL e e e 201039 | All 1( 1} 1} 1} 1
11.008 - PROPELLER SHAFT CENTER BEARING
SUPPORT
11=1=24 | Support. .. ...ttt innnnnssnnsmesssmssnnnmas 201836 | ALl 1 1] 1] 1
T T T S o o T P T e e b Lo 205700 | 402,496 1 b '
11-1-30 | Flatwasher, OQuter.............. R e 201037 | ALl a1 2] 2 2 2
11-1-32 | Flatwasher, Inner...........cccversocnsrsnnsas 201839 | All 2 21 2| 2] 2
11-1-31 | Insulator (Hubber)............ Yl a e MR e fa s 202297 | All 4| 4] 4| 4| 4

' 11=1-33 | Bushing.. . vevansnesnnasatasssnansssnsanansas 202299 | All 2] 2] 2] 2] 2
1 . O T 202298 | All 21.2] 2y 2] 2
5-2.17 Bolt, 2/8"-16 x 2 1/4" Hx. Hd........00c0.. 212 | 492,496 2 v |
11-1-29% Lockout, 3/8"=168 HX.....ccvceavrrcncasscsns 202140 | Al 21 2| 21 2] 2 :

11.012 - PROFPELLER SHAFT COMPANION

FLANGE-CENTER

3L b R e | o B T e o R R~ (P s A 201804 | ALl 1 1} 14 1] 1
11-1=28 Bolt, 7/16"=20 x 1 178" Hx. Hd............. 331 | All 1 1} 1) 1) 1 :
11-1-26 Flatwa.s'.her, 29/64" x 1 5/16" x 316" ... .. 201024 | All 1 1) 1} 1} 1
11-1-27 Lockwasher, T/l .. ...uievierrnannarsroannscs 193 | A1l Il 1§ 1} 1} 1

11.014 - PROFPELLER SHAFT AND JOINTS-REAR
11-1-18 | Shaft end JointE. . ... . csvvsrractssrssampanns 201761 | A1l 1)1f(1) 1] 1 :
11-1-17 Balt, 3/8"-24 x 1" Hx. Hd. ...covvenannivas 201857 | A1l B|B| 8| 8| 8
11-1-3 Lockwasher, 378" Med. .......c0viinvnnnnses 192 | 411 BE| 8| 8| 8| 8

E 11-1-2 L e T O ¢ e R R R 201859 | A1l G 8| 8] 8] 8

122



PROPELLER or DRIVE SHAFT n
BODY STYLES
2
z
FIGLURE PART £ =
GROUP, PART NAME and DESCRIPTION MODELS *112|z]|&
MHMUMBER MUMBER BlE12]2]|=
| OlF| 5] &
1 2 3 5 &
11.016 - PROFELLER SHAFT AND YOKE-REAR
Shaft and Yoke........0oc:. Coe T e L ot B e e 201783 | Al i} 1] 1] 1} 1
11.020 - PROPELLER SHAFT COMPANION
FLANGE-REAR _
11-1-16| Plange (incl. Bhield)..... ... vecccncatnanans 201779 | A1l 1 1| 1 1} 1
11-1-15 Flatwasher, 49/64" x 1 172" x L/8"......... 200424 | A1l 1 1) 1) I 1
11=1=13 Hut, 3/4"-16 Hx. Bl......0s0tannnnnsonan~ L. | 200423 | ALl i 1] 1] 1] 1
11-1-14 Cotter Pin, 7/64" x 1 g LR e e 337 | All 1] 1| 1] 1] 1
11.030 - UNIVERSAL JOINT REPAIR KIT
G0=31 T | Repair Kit, Jgoint.......ccounrnrisseransainnna 204775 | ALL 3| 3| 3| 3| 3
11.035 - UNIVERSAL JOINT BODY
1114 | Bodyi . v cnvn e cnin e nans s RO A0 DO oD & 6 8 e (O CLE [ O 201766 | A1l 3| 3| 3| 3| 3
11-1-12 | COVED s s s s+ 4 v s snnnnsssssmmmenasadstsasasannnnns 201774 | A11 3] 3| 3| 3| 3
11-1-11 | GaBket. .. .+ rsssssmsmsmmmnnnnnss . e O LR 201773 | A1l 3l 3| 3} 3| 2
11.037 - UNIVERSAL JOINT .BFL LL AND ROLLERS
11=1=7 | Ball and RBollers.... .. -csesssssssaansnnnannrrs 201759 | A1l G| 6| 6| 6| &
11-T-8 | Thrustwasher. . .....c.ereeesosrecasscnansannns 201768 | A1l 6] 6| 6| 6] 6
11-1-9 | Pin......... S PR R PP L A A b T 201767 | All 3| 3| 3| 3| -3
Roller Package (consists of 31 Rollers)...... | 201776 | All G| 6| 6| 6] &
11.038 - UNIVERSAL JOINT CENTERING SPRING
AND BUTTON
11-1-5 | Button (incl. Springl. ... cccuevevansrens Frrpe s 201770 | All G| 6] 6| 6| &
11=1=6 | Spring......ccuuviiuss alale ataln i e m, ) n]n mimta Talale &l salaTa 201771 | All 6| 6| 6| 6| &
11.040 - UNIVERSAL JOINT COMPENSATING 5
SPRING
1lwlell | SPriBE. . v cvvmnsncesrbanasansasnannumrsnsns . 201772 | A1l 3| 3| 3| 3| 2
11.045 - UNIVERSAL JOINT BOOT
11-1-1 | Boot and Clamps (Leather) (Replacement)...... 201764 | A1l 3] 3] 3| 3| 3
11-1-1 | Boot and Clamps [(Rubber) (Overbaull.......... 201765 | All 3] 3l a] 313
Screw with L/W, No, 6-32 x 1 3/8" Rd. Hd. 51 | 201777 | All 6| 6| 6] 6| &
Hut, No. 6-32 Bg.... cicnvsnrnnrnnnrannnres 201778 | ALl G| B| 6| 6 B

+ For Component Parts SEE Group 60.11

123




	kfpm460120.jpg
	kfpm460121.jpg
	kfpm460122.jpg
	kfpm460123.jpg

